
Titre:
Title:

Évaluation et validation des performances de traitement des eaux 
usées pour réduire la présence de bactéries et gènes de résistance 
aux antibiotiques

Auteur:
Author:

Malek Harrabi 

Date: 2024

Type: Mémoire ou thèse / Dissertation or Thesis

Référence:
Citation:

Harrabi, M. (2024). Évaluation et validation des performances de traitement des 
eaux usées pour réduire la présence de bactéries et gènes de résistance aux 
antibiotiques [Mémoire de maîtrise, Polytechnique Montréal]. PolyPublie. 
https://publications.polymtl.ca/59283/

Document en libre accès dans PolyPublie
Open Access document in PolyPublie

URL de PolyPublie:
PolyPublie URL:

https://publications.polymtl.ca/59283/
[...]
treatment was the largest contributor to reduce ARG concentrations by at least 2.5 log, with qnrD, 

qnrS, tetS, and aadA1 below detection limit. Ozonation induced an additional but smaller 0.4 to 

1.5 log removal. Only the gene ermF increased in concentration after ozonation. A concentration 

above 100 cg/mL was still detected in the ozonated effluent for sul1, mefA and ermF despite the 

observed reduction. The relative abundance of blaVIM, blaSHV-1, vanA, mcr1, intl1, aadA2 and tetO 

were significantly higher in sludge compared to influents. NTM was representative of the lowest 

ARG log removal, suggesting it could be a good surrogate to evaluate treatment efficiency toward 

ARG removal. Results also unveiled an association between specific metal concentrations (e.g., 



33 

 

Fe) and intl1, vanA, and sul1 levels. A correlation between macrolides and tetracyclines in sludge 

suggests a potential influence of metal presence on the co-selection of ARGs. Results suggest the 

need to define treatment goals based on representative indicators such as NTM, to limit the 

dissemination of ARGs in the environment via the discharged effluents and biosolids used in land 

application.  

 

Keywords 

Activated sludge, antibiotic resistance, NTM, wastewater treatment, biological treatment, metal-

ARGs co-occurrence  

 

Highlights 

• Full-scale activated sludge and ozonation treatment reduced ARGs by 2.8 to 7.2 log  

• Activated sludge treatment was the largest contributor to reduce ARG and NTM in 

wastewater 

• Ozonation reduced all ARGs by 0.4 to 1.5 log, except emrF which increased by 1.5 log 

• NTM are possible indicators for treatment efficiency on removal 

• Co-occurrence or co-selection of intl1, vanA, and sul1 with metals in sludge 

  



34 

 

4.1 Introduction     

The massive consumption of antimicrobials worldwide is causing growing concern about its 

environmental impact. These drugs are extensively used in various sectors, including medical, 

veterinary and agricultural activities and they can persist in the environment (A et al., 2020; Lu et 

al., 2019; Rodriguez-Mozaz et al., 2020), contributing to the emergence and spread of antimicrobial 

resistance (AMR). Wastewater is a significant reservoir  of  antimicrobial resistance genes (ARGs) 

(J. Chen et al., 2020). Once introduced into aquatic environments, these genes can spread rapidly, 

increasing the risk of resistance in surrounding microbial communities (Amarasiri et al., 2020).  

Despite their prevalence, ARG detection is not yet included in wastewater effluent standards or 

regulations for aquatic environments. Wastewater treatment plants (WWTPs) typically apply a 

combination of biological and physicochemical treatment methods to reduce chemical 

contaminants, coarse solids, organic compounds, and microorganisms. Nevertheless, ARGs have 

been detected in the effluents of WWTPs (Amador et al., 2015; Azuma et al., 2022; Baghal Asghari 

et al., 2021a; Zainab et al., 2020). Recent evidence shows that ARGs circulate through the urban 

water cycle and can be detected from wastewater to drinking water (Leal et al., 2024; Rodriguez-

Mozaz et al., 2015). Moreover, ARGs can persist in effluents even after different disinfection 

processes, such as chlorination, UV, and ozonation (Guo et al., 2015; McKinney and Pruden, 2012; 

Zhuang et al., 2015). Previous studies indicate that although ozone can reduce the number of 

microorganisms and ARGs, it does not completely eradicate them (Baghal Asghari et al., 2021b; 

Chiellini et al., 2014; Deng, 2020).  

Several factors influence the effectiveness of ozonation treatment in removing ARGs, including 

the ozone dose, water pH, alkalinity, and the presence of metals in wastewater (Foroughi et al., 

2022). Metals can interact with bacteria and ARGs, facilitating their spread or persistence in the 

environment. For example, metals like copper and zinc can co-select for antimicrobial resistance 

by promoting the growth of bacteria that harbour both metal and antimicrobial resistance genes 

(Bédard et al., 2021; Pal et al., 2017, 2015). Additionally, the presence of metals can increase 

horizontal gene transfer among bacteria through mechanisms such as conjugation, further 

spreading ARGs across microbial communities. 

Specific genes for heavy metal resistance are often situated on mobile genetic elements such as 

plasmids or transposons, which can also harbour genes for antimicrobial resistance. Consequently, 



35 

 

bacteria that develop resistance to heavy metals may also acquire resistance to certain 

antimicrobials (Di Cesare, Eckert, and Corno 2015; Arya et al. 2021; Dickinson et al. 2019). The 

complex relationship between metals and ARGs highlights the importance of understanding these 

interactions to improve wastewater treatment strategies and reduce the spread of antimicrobial 

resistance (Pal et al., 2017, 2015).  

Wastewater treatment is often designed and monitored to ensure the reduction of biological oxygen 

demand below regulatory requirements, total phosphorus and to achieve low Escherichia coli 

concentrations when the effluent can impact recreational and drinking water sources (Baghal 

Asghari et al., 2021b; Elmund et al., 1999; Oliveira and Von Sperling, 2008). However, these 

targets are not necessarily good indicators of the process efficacy to reduce ARGs. Non-tuberculous 

mycobacteria (NTM) are emerging opportunistic pathogens widely present in the environment, 

including in wastewater treatment plant effluents, surface waters, drinking water distribution 

networks, and household plumbing systems (Haig et al., 2018; Loret and Dumoutier, 2019). NTM 

are resistant to various treatments, including ozonation. Its cellular composition, rich in mycolic 

acids, makes it resistant to conventional water disinfection techniques (Gupta et al., 2018), as well 

as being acid-resistant and resistant to certain antibiotics (Falkinham, 2003). Some NTM strains 

can regulate their internal pH to survive in acidic environments (Rao et al., 2001). They are also 

present in high concentrations in municipal wastewater (Amha et al., 2017b; Han et al., 2020; 

Radomski et al., 2011).  

Although the correlation between non-optimized disinfection methods, metals, and resistance 

genes is evidenced across multiple investigations, there is a lack of full-scale studies 

simultaneously investigating the relationships among these different factors. The main objective of 

this study is to fill this gap by assessing the impact of biological treatment and ozonation in a full 

scale municipal wastewater treatment plant on ARG removal. More specifically, the study aims to 

identify how factors such as influent raw quality, physicochemical parameters, metal concentration 

vary and correlate with ARGs, and to evaluate NTM as an indicator of wastewater treatment 

efficacy to reduce ARGs. The results of this study will provide insights for improving wastewater 

treatment processes and mitigating the public health risks associated with the dissemination of 

antimicrobial resistance. 

 



36 

 

4.2 Materials and methods 

4.2.1  Study site 

The study took place in a municipal wastewater treatment plant (WWTP) located in the province 

of Quebec, which receives both domestic and industrial wastewater. This WWTP serves a 

population of close to 100,000 inhabitants and is designed to treat urban wastewater with a daily 

average flow rate of 65,000 m3 per day. The treatment process involves a biological treatment using 

activated sludge followed by ozonation during the summer season (between the month of May and 

October) to maintain discharge water quality. The processes employed in the treatment at this 

WWTP are detailed in Figure 1. Average ozone dose was 1.81mg/L and varied depending on water 

quality and daily flow rate, ranging between 0 and 2.42 mg/L (Table S3). The dosage was set to 

achieve Escherichia coli reduction goals.   

4.2.2 Sample collection 

A sampling campaign was conducted weekly from August 28th to November 21st, 2024, with air 

temperatures between 32 and -10 °C and influent wastewater temperatures between 21 and 14 °C. 

This campaign was divided into two parts. The first part spans over 10 weeks, from August 28th to 

October 31st. Each week, four grab samples were collected (Fig. 1): raw water at the plant inlet 

(Influent - INF), biological treatment with activated sludge effluent (Secondary effluent– EF-S), 

tertiary treatment effluent with O3 (Final Effluent – EF-F), and dehydrated sludge (SL, which are 

not ozonated). The second part of the sampling campaign consists of three weeks after ozonation 

was stopped (November 1st to 21st), during which the samples were collected in the same four 

locations, except that the secondary effluent was not subjected to ozonation. Therefore, the final 

effluent was not ozonated and is identified as EF-F’. In total, 54 samples were collected during the 

two parts. Water samples were collected in sterile 1 L polypropylene bottles, while sludge samples 

were collected in sterile 250 mL containers. All samples were kept at 4 °C until microbiological 

processing, within 24 hours following sampling.  

 



37 

 

 

Figure 4-1:Diagram showing the locations of sample collection points.                                                                            

The raw wastewater undergoes pretreatment including screening and grit removal (A) before entering to the pre-mixing 

basins (B). These basins allow mixing of the wastewater with activated sludge to form a homogeneous mixture before 

entering the activated sludge basin (4 bioreactors) where pollutants and organic matter are degraded by bacteria, with 

a retention time of 15 hours (C). Subsequently, the water passes through 2nd decanter designed for mechanical 

separation of solids (D). At this stage, phosphate removal is also achieved by injecting ferric sulfate Fe₂(SO₄)₃ into the 

clarifiers. The clarified effluent is directed either to the plant outlet or to an ozone treatment system depending on the 

time of year (E). Sludge is extracted from the clarifiers, with a portion being recycled to the aeration basins (mixed 

liquor) and the remaining sludge being directed to the flotation tank (with polymer dosage for thickening) (F).  

Sampling points are indicated as follows: INF – Influent; EF-S- Secondary; EF-F – ozonated final effluent or EF-F’ – 

non ozonated final effluent and SL – Sludge. 

 

4.2.3 Assessment of heavy metals and other physicochemical characteristics 

The pH, temperature, conductivity, alkalinity, turbidity, and suspended solids (Total – TSS and 

Volatile - VSS) were measured according to the Quebec Environmental Analysis Expertise Center 

(CEAEQ) protocols. For Chemical Oxygen Demand (COD), nitrite, and sulfide, analyses were 

conducted according to manufacturer instructions, using the following Hach kits respectively: 

USEPA1 Reactor Digestion Method2 (method 8000), TNT 840 Nitrite and TNT plus R 861. For 

UV Absorbance at 254nm, it was measured according to the Online Standard Methods from the 

National Environmental Method Index (NEMI): 5910B, Standard Methods, 22nd Edition, 2012. In 

summary, 50 mL of sample was filtered through 0.45 µm, 47 mm PES (polyethersulfone) 



38 

 

membranes (Pall/Supor-450) and measured on a spectrophotometer at 254 nm using a 10 mm 

quartz cell. 

The concentration of iron (Fe), aluminium (Al), cadmium (Cd), cobalt (Co), copper (Cu), and zinc 

(Zn), were measured in both sludge and water samples. Metal digestion was performed using an 

Express HotBlock™ Digestion System as per manufacturer instructions. For water samples, the 

EPA 200.2 method, Revision 2.8, was employed. Regarding sludge samples, three different 

methods were tested: EPA 200.7, EPA 3050B, and the method described by Almquist (Almquist 

et al., 2014).  Based on the results , EPA 200.7 was selected due to its superior performance. For 

analysis, 2-mL duplicates were measured on a Perkin Elmer 900F atomic absorption technique.  

 

4.2.4 Sample concentration and DNA extraction 

For wastewater samples, a 200 mL aliquot of each sample was centrifuged (15,000 rpm, 15 min) 

prior to DNA extraction. Pellets were recovered, ensuring that the mass did not exceed 250 mg per 

sample. For sludge samples, DNA extraction was conducted directly on 250 mg (wet weight). DNA 

was isolated using the DNeasy PowerSoil Pro Kit (Qiagen, DE) according to the manufacturer's 

protocol. A DNA extraction negative control (PBS) was incorporated during the process. The 

quality and concentration of the extracted DNA were assessed using ultraviolet-absorbance 

(NanoDrop, One spectrophotometer Thermo ScientificTM). Total DNA was eluted using C6 

solution (80 μl) and stored at -80°C until further use.  

  

4.2.5 High-throughput qPCR of ARGs/16s and q-PCR of NTM 

For each sample (wastewater and sludge), the concentrations of total bacteria (16S) and ARGs, 

were quantified using High-throughput quantitative Polymerase Chain Reaction (HT-qPCR). The 

HT-qPCR was performed by Resistomap Ltd. (Finland) using the qPCR SmartChip Real-Time 

PCR cycler (Takara Bio Inc., Japan) to analyse ARGs and 16s. The qPCR cycling conditions and 

initial data processing followed the methodology outlined by (Wang et al., 2014). The analysis 

utilized a 384-well primer template.  A total of 23 genes were selected: blaTEM, blaSHV, blaOXA, 

blaCTX-M, blaIMP, blaVIM, qnrA, qnrD, qnrS, ermB, ermF, mefA, tetM, tetO, tetQ, tetS, mcr-1, intl1, 



39 

 

sul1, sul2, vanA, aadA1 and aadA2. The ARG 2.1 primer sets were used according to the current 

antimicrobial resistance gene database (CARD). All samples adhered to specific criteria: 260/280 

ratio of 1.8-2.0 and a concentration ≤ 10 ng/μl. The threshold cycle (Ct) values were calculated 

using default parameters provided by the SmartChip analysis software. All samples for each primer 

set underwent qPCR efficiency and melting curve analysis. Amplicons with unspecific melting 

curves and multiple peak profiles were considered false positives and excluded from further 

analysis. Samples meeting the following criteria were selected for analysis: (1) Ct ≤ 27, (2) at least 

two replicates, (3) amplification efficiency 1.8 - 2.2. Gene copy numbers were computed by 

normalizing the relative copy numbers per 16S rRNA gene copy numbers.  

 

NTM were quantified using Real-Time Polymerase Chain Reaction (qPCR). NTM were quantified 

according to the adapted protocol described by Haig et al. (Haig et al., 2018) focusing on the rpoB 

gene. Quantified DNA from the K-10 strain of Mycobacterium avium subsp. paratuberculosis 

(ATCC®, Manassas, Virginia, USA) was used to prepare the standard curves.   Quantification was 

performed in duplicate using the BioRad® CFX96 Opus thermocycler, with negative controls 

included in each run and variation between duplicates ≤ 1.3 %. Data analysis was carried out using 

CFX Maestro V.2.0 software (BioRad Laboratories®, Hercules, California, USA). 

 

 

4.2.6 Data analysis and visualization  

The relative abundance of ARGs was calculated by normalizing the ARG concentration by the total 

bacterial concentration estimated by the number of copies of the 16s rRNA gene. The normality of 

heavy metal content, physicochemical properties, and the relative abundance of ARGs was 

assessed using R software version V.4.4.0 in combination with Python scripts. To examine the 

relationships between ARGs, heavy metal content, and physicochemical properties, Spearman’s 

rank correlation tests were conducted. Additionally, Principal Component Analysis (PCA) and 

Principal Coordinates Analysis (PCoA) were performed using R software version V.4.4.0.  The 

Adonis coefficient was calculated based on the Bray-Curtis distance to determine the significance 